SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Plot on Channel 6745 MHz
Spectrum

Ref Level 15,20 dBm
SGL Count 100/100

Offset 26,90 d8 Mode Auto Sweep

Plot on Channel 6905 MHz

Ref Level 15.86 dBm
SGL Count 100/100

Offset 26.86 d8 Mode Auto Sweep
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CF 6.745 GHz 1001 pts Span 1.703808 GHz | [ CF 6.905 GHz 1001 pts Span 1.788672 GHz

Spectrum Emission Mask
Peak Power 5.44 dBm

Standard: None
RBW 5.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-851.904 MHz -538.928 MHz 5,000 MHz 65.10522 GHz -43.23 dBm -48.67 dB -8,67 dB
638,028 MHz | -425.952MHz 5000 MHz 6.20745 GHz -37.07 dém -42.52 d8 £.23d8
425,952 MHz -213.976 MHz 5.000 MHz 6.42760 GHz -27.81 dBm -33.26 dB -5,35 dB
-213.976 MHz -212.976 MHz 5.000 MHz 6.53152 GHz -25.17 dBm -30.62 dB -10.62 dB
212,976 MH2 213,976 MHz 5.000 MHz 6.95848 GHz -27.16 dBm -32.61de -1261de
213,976 MHz 425,952 MHz 5.000 MHz 7.05727 GHz -28.65 dBm -34.09 dB -10.39 dB
425.952 MHz 638928 MHz 5,000 MHz 7.25353 GHz -37,92 dBm -43.37 dB -10,71d8
538,928 MHz 851.904 MHz 5.000 MHz 7.38478 GHz -47 .86 dBm 53.31 dP -13.31 dB

Spectrum Emission Mask
Peak Power 6.10 dBm

Standard: None
RBW 5.000 MHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-894.336 MHz -670.752 MHz 5.000 MHz 65.23335 GHz -41.90 dbm -48.00 dB
670,752 MHz | -447.168MHz 5000 MHz £.23514 GHz -41.90 dBm -48.00 dB
-447.168 MHz -224.584 MHz 5.000 MHz 6.57002 GHz -24.69 dBm -30.79 dB
-224.584 MHz -223.584 MHz 5.000 MHz 6.68092 GHz -22.05 dBm -28.14 dB
223.584 MHz 224.584 MHz 5.000 MHz 7.12908 GHz -24.23 dBm -30.33 dB
224.584 MHz 447,168 MHz 5.000 MHz 7.20946 GHz -26.20 dBbm -32.30 dB
447.160 MHz | 670752 MHz 5,000 MHz 7.35306 GHz -36.82 dBm -42.31dB
670.752 MHz B894.336 MHz 5.000 MHz 7.57844 GHz -50.41 dBm 56.51 db
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MIMO <Ant. 4+2(2)>

EUT Mode

802.11be EHT320 Full RU

Plot on Channel 6105 MHz

Plot on Channel 6265 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.28 dém  Offset 26.26 db Mode Auto Sweep RefLevel 15.69 dBm  Offset 26,63 df Mode Auto Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 5.7+ dBm RBW 5.000 MHz Peak Power 6.30 dBm RBW 5.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-573.248 MHz | -725,936 MHz 5.000 MHz 5.13273 GHz -51.22 dbm -56.56 db -16.96 db -1.186 GHz __-8A5.200 MHz 5,000 MHz 5.12564 GHz -50.75 dbm -57.05 db -17.05 db
~729.936 MHz -486.624 MHz 5.000 MHz 5.37604 GHz -51.32 dBm -57.06 dB -17.11 d8 -889.200 MHz -592.800 MHz 5.000 MHz 5.37699 GHz -50.94 dBm -57.24 dB -17.28 d8
~486.624 MHz | 244,312 MHz 5.000 MHz 561935 GHz -50.95 dBm -56.69 dB -28.72 dB -592.800 MHz | -297.400 MHz 5.000 MHz 5.96641 GHz -23.32 dBm 29,62 dB 959 dB
-244.312 MHz | -243,312 MHz 5.000 MHz 5.86119 GHz -47 86 dBm -53,60 dB -33.60 dB -297.400 MHz | -295,400 MHz 5.000 MHz 5.96810 GHz -23.18 dbm -29.48 db 9,48 dB
243312 MHz | 244,312 MHz 5.000 MHz 6.34881 GHz -19,43 dBm -25.23 dB -523dp 206.400 MHz | 297.400 MHz 5.000 MHz 656130 GHz -20.75 dBm -27.05 dB -7.05 dp
244,312 MHz | 486.624 MHz 5.000 MHz 6.41478 GHz -20,93 dbm -26.,67 db -4.50 dB 297,400 MHz | 592.800 MHz 5.000 MHz 656350 GHz -20.87 dbm 27,17 dB 714 dB
486.624 MHZ 729,936 MHz 5.000 MHZ 6.81255 GH2Z -41,52 dBm -47.26 dB -8.36 d8 592.800 MH2Z 889,200 MHz 5.000 MHz 7.15301 GH2 -48.03 dBm -54.33 dB. -14.37 dB
720.936 MHz | 973.248 MHz 5,000 MHz 6.83591 GHz -42,92 dBm -48,66 dB -8.66 dB 889,200 MHz 1.186 GHz 5,000 MHz 7.15539 GHz -48,17 dbm 54,47 B -14.47 dB
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Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,61 dBm  Offset 26.51 dp Mode Auto Sweep ReflLevel 15.72 dBm  Offset 26.72 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 it qheck PARS 10 dblfoit Jheck PAES
P<20C P<20C
od J‘ “ od ]
1 I
-10 dem -10 d8
o - — —
-20 dem e = — -20 dem ——=
- oo et — - I — ——
30 dey e == [ -30 dey —z == e —
— - [— -
40 dB , .40 dB
7 0 - .
=S1r =5t RS
-60 de| -60 de|
70 dem -70 de
-80 dem -80 dem
CF 6.425 GHz 1001 Els Ean 1.362432 GHz CF 6.585 GHz 1001 Els Ean 71648 GHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 5.36 dBm RBW 5.000 MHz Peak Power 5.60 dBm RBW 5.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit
-681.216 MHz | -510.512 MHz 5,000 MHz 5.91341 GHz -41,48 dBm -46,84 db -5.64 dB -858.240 MHz | -643.660 MHz 5,000 MHz 5.34D46 GHz ~44.31 dBm -49.51 dB -5.51db
-510.912 MHz -340.608 MHz 5.000 MHz 6.02785 GHz -32.82 dBm -38.18 dB -643.680 MHz -429.120 MHz 5.000 MHz 6.15331 GHz -30.88 dBm -36.47 dB -8.33dB
340,608 MHz | -171,304 MHz 5.000 MHz 6.14788 GHz -25.74 dBm -31.10 dB ~429.120 MHz | -215.560 MHz 5.000 MHz 6.21530 GHz -27.06 dBm -32.66 dB -6.88 dB
-171.304 MHz | -170.304 MHz 5.000 MHz 5.25420 GHz -22,84 dBm -28,20 dB -215.560 MHz | -214.560 MHz 5.000 MHz 5.36994 GHz -23.45 dbm 20,04 dB -9.04 db
170,304 MHz | 171,304 MHz 5.000 MHz 6.59580 GHz -23.31 dBm -26,67 dB 214560 MHz | 215.560 MHz 5.000 MHz 6.80006 GHz -24.52 dBm -30.52 dB -10.52 dB
171.304 MHz | 340,608 MHz 5.000 MHz 6.73216 GHz -27.08 dbm -32,44 db 215,560 MHz | 429,120 MHz 5.000 MHz 699776 GHz -30.41 dbm -36.01 0B -8.62 db
340.608 MHZ 510,912 MHz 5.000 MHz 6.93387 GH2 -37.59 dBm -42.95 dp 429.120 MH2Z 643,680 MHz 5.000 MHz 7.21581 GH2 -42.83 dBm -48.43 dB. -9.15 dB
510,912 MHz | 681.216 MHz 5,000 MHz 6.93659 GHz -37.71 dBm -43,07 db 643,680 MHz | 858.240 MHz 5,000 MHz 7.22954 GHz -43,58 dBbm -49,18 dB -9.18 di
L ] L [
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Plot on Channel 6745 MHz Plot on Channel 6905 MHz

Spectrum %‘ Spectrum '%’
Ref Level 15,57 dBm  Offset 26,87 d8 Mode Auto Sweep RefLevel 15,79 dBm  Offset 26.73 d8 Mode Auto Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 5.26 dBm RBW 5.000 MHz Peak Power 5.48 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-889.920 MHz |__-667.440 MHz 5,000 MHz 6.07667 GHZ ~#5.10 dBm -50.36 db -10.36 dB -857.088 MHz 642,816 MHz 5,000 MHz 6.26133 GHz ~43.,08 dBm ~48.56 0B
667,440 MHz | -444.980 MHz 5000 MHz £.21016 GHz -37.04 dBm -42.31d8 -0.46 dg 642,816 MHz | -428.544 MHz 5000 MHz £.36580 GHz -36.49 dBm 41,96 dB
~444.960 MHz | -223.480 MHz 5000 MHz 6.47062 GHz -26,45 dBm -31.71dB -5.68 db 426,544 MHz | -215.272 MHz 5000 MHz 653407 GHz -28.01 dBbm -33.43 dB
-223.480 MHz | 222480 MHz 5000 MHz 652202 GHz -25,61 dBm -30.87 dB -10.87 d8 215272 MHz | 214272 MHz | 5.000 MHz 660023 GHz -23.75 dBm -29.23dB
222.430 MHz | 223480 MHz | 5,000 MHz 6.96798 GHz -26,69 dBm -31.96 dB -11.96 dB 214272 MHz | 215272 MHz | 5,000 MHz 7.11977 GHz 2654 dBm -32.02 dB
223.480 MHz | 444,960 MHz | 5,000 MHz 7.05154 GHz -28,05 dBm -32.31d8 -10.31d8 215.272 MHz | 428,544 MHz | 5,000 MHz 7.19509 GHz -28.11 dbm 33,59 dB
444960 MHz | 667440 MHz 5,000 MHz 7.25492 GHz -38.26 dBm -43,52 dB -12,02 dB 428,544 MHz 642516 MHz 5,000 MHz 7.33440 GHz -35.96 dBm 4144 dB
£67.440 MHz | 889,520 MHz | 5.000 MHz 7.41333 GHz -49,17 dBm 54,43 db -14.43 dB £42.816 MHz | 857.088 MHz | 5.000 MHz 754867 GHz -50.42 dBm 55,50 dB
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Appendix B. AC Conducted Emission Test Results

Temperature : 21.2~24.7C
Relative Humidity : |45.7~51.3%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number : BlofB3
FAX: 886-3-327-0855



Report No. : FR480504F

EUT Information

Report NO : 480504
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.152970 41.07 65.84 24.77 | L1 FLO 19.9
0.152970 25.90 55.84 29.94 | L1 FLO 19.9
0.166110 44.34 65.15 20.81 | L1 FLO 19.9
0.166110 30.30 55.15 2485 | L1 FLO 19.9
0.186000 35.39 64.21 28.82 | L1 FLO 19.9
0.186000 21.59 54.21 3262 | L1 FLO 19.9
2.117670 28.93 56.00 27.07 | L1 FLO 20.0
2.117670 24.81 46.00 21.19 | L1 FLO 20.0
3.835950 28.86 56.00 27.14 | L1 FLO 20.0
3.835950 23.75 46.00 2225 | L1 FLO 20.0
23.016750 25.26 60.00 3474 | L1 FLO 20.2
23.016750 20.82 50.00 29.18 | L1 FLO 20.2
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EUT Information
Report NO :

Test Mode :

Test Voltage :

Phase :

100

Level in dBuV
n
(]

Report No. : FR480504F

480504
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

i‘ ~o,
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150k 300 400500 800 1M 2M 3M 4M 5M 6 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.151418 40.91 65.92 25.01 | N FLO 20.0
0.151418 26.28 55.92 29.64 | N FLO 20.0
0.172590 45.41 64.84 1943 | N FLO 19.9
0.172590 32.76 54.84 22.08 | N FLO 19.9
0.200490 40.80 63.59 22.79 | N FLO 19.9
0.200490 29.78 53.59 23.81 | N FLO 19.9
1.658760 28.28 56.00 27.72 | N FLO 20.0
1.658760 25.00 46.00 21.00 | N FLO 20.0
4.120710 25.24 56.00 30.76 | N FLO 20.0
4.120710 20.97 46.00 25.03 | N FLO 20.0
22.768170 25.87 60.00 3413 | N FLO 20.2
22.768170 21.34 50.00 28.66 | N FLO 20.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Appendix C.Radiated Spurious Emission Test Data

Test Engineer :

Sam Pan, Quentin Liu and Bigshow Wang

Temperature :

21~23.2°C

Relative Humidity :

47~58%

C1. Radiated Spurious Emission Test Modes

<Nss = 1>
Band .
Mode Band (GHz2) Antenna Modulation Channel | Frequency | Data Rate RU Remark
Full RU .
-NII- - +

Mode 1 = U-NII-5 | 5.925-6.425 4+2 802.11be EHT20 1 5955 MCSO0 (OFDMA) Setting 24

Mode 2 = U-NII-8 | 6.875-7.125 4+2 802.11be EHT20 233 7115 MCSO0 Full RU Setting 4.5
(OFDMA)

Mode 3 = U-NII-5 | 5.925-6.425 4+2 802.11be EHT40 3 5965 MCSO0 Full RU Setting 22
(OFDMA)

Mode 4 U-NII-8 | 6.875-7.125 4+2 802.11be EHT40 227 7085 MCSO0 Full RU Setting 21.5
(OFDMA)

Mode 5  U-NII-5 | 5.925-6.425 4+2 802.11be EHT80 7 5985 MCSO0 Full RU Setting 22
(OFDMA)

Mode 6 = U-NII-8 | 6.875-7.125 4+2 802.11be EHT80 215 7025 MCSO0 Full RU Setting 23
(OFDMA)

Mode 7 = U-NII-5 | 5.925-6.425 4+2 802.11be EHT160 15 6025 MCSO0 Full RU Setting 22.5
(OFDMA)

Mode 8 | U-NII-5 | 5.925-6.425 4+2 802.11be EHT160 47 6185 MCSO FullRU Setting 24
(OFDMA)

Mode 9 | U-NII-5 | 5.925-6.425 4+2 802.11be EHT160 79 6345 MCSO FullRU Setting 24
(OFDMA)

Mode 10 U-NII-6 @ 6.425-6.525 4+2 802.11be EHT160 111 6505 MCSO FullRU Setting 24
(OFDMA)

Mode 11 U-NII-7 | 6.525-6.875 4+2 802.11be EHT160 143 6665 MCSO FullRU Setting 24
(OFDMA)

Mode 12 U-NII-7 @ 6.525-6.875 4+2 802.11be EHT160 175 6825 MCSO FullRU Setting 24
(OFDMA)

Mode 13| U-NII-8 @ 6.875-7.125 4+2 802.11be EHT160 207 6985 MCSO FullRU Setting 23
(OFDMA)

Mode 14| U-NII-5 @ 5.925-6.425 4+2 802.11be EHT320 31 6105 MCSO FullRU Setting 22.5
(OFDMA)

Mode 15 U-NII-5 @ 5.925-6.425 4+2 802.11be EHT320 95 6425 MCSO FullRU Setting 24
(OFDMA)

Mode 16 U-NII-5 @ 5.925-6.425 4+2 802.11be EHT320 159 6745 MCSO Full RU Setting 24
(OFDMA)

Mode 17| U-NII-5 @ 6.425-6.525 4+2 802.11be EHT320 63 6265 MCSO Full RU Setting 23.5
(OFDMA)

Mode 18 U-NII-5 @ 6.425-6.525 4+2 802.11be EHT320 127 6585 MCSO Full RU Setting 24
(OFDMA)

Mode 19 U-NII-5 @ 6.425-6.525 4+2 802.11be EHT320 191 6905 MCSO Full RU Setting 22.5
(OFDMA)

Mode 48 U-NII-8 @ 6.875-7.125 4+2 802.11be EHT20 233 7115 MCSO Full RU LF
(OFDMA)

TEL: 886-3-327-0868 Page Number : C1 of C131

FAX: 886-3-327-0855
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Mode Band FGal-rl]zd) Antenna Modulation Channel | Frequency | Data Rate RU Remark
Mode 34| U-NII-5 @ 5.925-6.425 4 802.11be EHT20 1 5955 MCSO0 Full RU Setting 24
(OFDMA)
Mode 35/ U-NII-8 @ 6.875-7.125 4 802.11be EHT20 233 7115 MCSO0 (gllilll;l\q/ll,i) Setting 6.5
Mode 36 U-NII-5 @ 5.925-6.425 4 802.11be EHT40 3 5965 MCSO0 (gllilll;l\q/ll,i) Setting 22.5
Mode 37 U-NII-8 @ 6.875-7.125 4 802.11be EHT40 227 7085 MCSO0 (gllilll;l\q/ll,i) Setting 22
Mode 38 U-NII-5 @ 5.925-6.425 4 802.11be EHT80 7 5985 MCSO0 (gllilll;l\q/ll,i) Setting 22.5
Mode 39 U-NII-8  6.875-7.125 4 802.11be EHT80 215 7025 MCSO0 (gllilllblls\a/li) Setting 24
Mode 40 U-NII-5 | 5.925-6.425 4 802.11be EHT160 15 6025 MCSO0 (gllilllblls\a/li) Setting 23
Mode 41 U-NII-8 @ 6.875-7.125 4 802.11be EHT160| 207 6985 MCSO0 (gllilllblls\a/li) Setting 23
Mode 42 U-NII-5 | 5.925-6.425 4 802.11be EHT320 31 6105 MCSO0 (gllilllblls\a/li) Setting 23.5
Mode 43 U-NII-5 @ 6.525-6.875 4 802.11be EHT320 95 6425 MCSO0 (gllilllblls\a/li) Setting 24
Mode 44| U-NII-7 | 6.525-6.875 4 802.11be EHT320| 159 6745 MCSO0 (gllilllblls\a/li) Setting 24
Mode 45 U-NII-5 | 5.925-6.425 4 802.11be EHT320 63 6265 MCSO0 (g:illlai;i) Setting 23.5
Mode 46 U-NII-8  6.525-6.875 4 802.11be EHT320| 127 6585 MCSO0 (g:illlai;i) Setting 24
Mode 47 U-NII-8 @ 6.875-7.125 4 802.11be EHT320| 191 6905 MCSO0 ((';llilllaf\a/li) Setting 23
TEL: 886-3-327-0868 Page Number : C2 of C131
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<Nss = 2>
Band ;
Mode Band (GHz2) Antenna Modulation Channel | Frequency | Data Rate RU Remark
Full RU .
Mode 20 U-NII-5 5.925-6.425 4+2 802.11be EHT20 1 5955 MCSO0 Setting 24
(OFDMA) ¢
Full RU .
Mode 21 U-NII-8 @ 6.875-7.125 4+2 802.11be EHT20 233 7115 MCSO0 Setting 5.5
(OFDMA) g
Full RU .
Mode 22 U-NII-5 5.925-6.425 4+2 802.11be EHT40 3 5965 MCSO0 Setting 22
(OFDMA) ¢
Full RU .
Mode 23 U-NII-8 6.875-7.125 4+2 802.11be EHT40 227 7085 MCSO0 Setting 22
(OFDMA) ¢
Full RU .
Mode 24 U-NII-5 5.925-6.425 4+2 802.11be EHT80 7 5985 MCSO0 Setting 22.5
(OFDMA) g
Full RU .
Mode 25 U-NII-8 6.875-7.125 4+2 802.11be EHT80 215 7025 MCSO0 Setting 24
(OFDMA) ¢
Mode 26| U-NII-5 | 5.925-6.425 4+2 802.11be EHT160 15 6025 MCSO Full RU Setting 22.5
(OFDMA)
Mode 27| U-NII-8 | 6.875-7.125 4+2 802.11be EHT160| 207 6985 MCSO Full RU Setting 23
(OFDMA)
Full RU .
Mode 28| U-NII-5 | 5.925-6.425 4+2 802.11be EHT320 31 6105 MCSO Setting 23
(OFDMA) ¢
Full RU .
Mode 29| U-NII-6 | 6.425-6.525 4+2 802.11be EHT320 95 6425 MCSO Setting 24
(OFDMA) ¢
Mode 30| U-NII-7 | 6.525-6.875 4+2 802.11be EHT320| 159 6745 MCSO Full RU Setting 24
(OFDMA)
Mode 31| U-NII-7 | 6.525-6.875 4+2 802.11be EHT320 63 6265 MCSO Full RU Setting 23.5
(OFDMA)
Mode 32| U-NII-7 | 6.525-6.875 4+2 802.11be EHT320| 127 6585 MCSO Full RU Setting 24
(OFDMA)
Mode 33| U-NII-7 | 6.525-6.875 4+2 802.11be EHT320| 191 6905 MCSO Full RU Setting 23
(OFDMA)
TEL: 886-3-327-0868 Page Number : C3 of C131
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C2. Summary of each worse mode

<Nss = 1>
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz2) | (dBuv/m) (dBuVim) (dB) Pol. - Result RU Remark
802.11be EHT20 1 5924.97 64.90 68.20 -3.30 H Avg. Pass Full RU Band Edge
g g
1 (OFDMA)
802.11be EHT20 1 - - - - - - - Full RU Harmonic
(OFDMA)
802.11be EHT20 | 233  7125.01 67.96 68.20 -0.24 H Avg. Pass Full RU Band Edge
g g
5 (OFDMA)
802.11be EHT20 | 233 - - - - - - - Full RU Harmonic
(OFDMA)
802.11be EHT40 3 5924.96 65.28 68.20 -2.92 H Avg. Pass Full RU Band Edge
3 (OFDMA)
Full RU .
2.11be EHT4 - - - - - - - H
80 be 0| 3 (OFDMA) armonic
802.11be EHT40 | 227 7125.32 64.15 68.20 -4.05 H Avg. Pass Full RU Band Edge
4 (OFDMA)
Full RU .
2.11be EHT40 @227 - - - - - - - H
80 be 0 (OFDMA) armonic
802.11be EHT80 @ 7 5919.88 64.11 68.20 -4.09 H Avg. Pass Full RU Band Edge
5 (OFDMA)
Full RU .
2.11be EHT 7 - - - - - - - H
80 be 80 (OFDMA) armonic
802.11be EHT80 | 215 7125.10 64.08 68.20 -4.12 H Avg. Pass Full RU Band Edge
6 (OFDMA)
Full RU .
2.11be EHT 21 - - - - - - - H
80 be 80 5 (OFDMA) armonic
802.11be EHT160 15 @ 5920.00 66.45 68.20 -1.75 H Avg. Pass Full RU Band Edge
7 (OFDMA)
Full RU .
2.11be EHT1 1 12050. 47. 74. -26.91 H Peak = P H
80 be 60 5 050.00 09 00 6.9 eal ass (OFDMA) armonic
Full RU
2.11be EHT1 47 - - - - - - - B E
. 80 be 60 (OFDMA) and Edge
Full RU .
2.11be EHT1 47 | 12370. 46.4 74. -27.52 \% Peak = P H
80 be 60 370.00 6.48 00 5 eal ass (OFDMA) armonic
Full RU
2.11be EHT1 7 - - - - - - - B E
o 80 be 60 79 (OFDMA) and Edge
Full RU .
2.11be EHT1 7 12690. 47.57 74. -26.4 H Peak = P H
80 be 60 9 690.00 5 00 6.43 eal ass (OFDMA) armonic
802.11be EHT160 111 - - - - - - - Full RU Band Edge
10 (OFDMA)
802.11be EHT160 111 | 20625.00 43.14 74.00 -30.86 H Peak = Pass Full RU Harmonic
(OFDMA)
802.11be EHT160 143 - - - - - - - Full RU Band Edge
11 (OFDMA)
802.11be EHT160 143 13330.00 48.59 74.00 -25.41 H Peak Pass Full RU Harmonic
(OFDMA)
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. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz2) | (dBuv/m) (dBuVim) (dB) Pol. - Result RU Remark
Full RU
802.11be EHT1 17 - - - - - - - B E
" e 60 5 (OFDMA) and Edge
Full RU .
802.11be EHT1 175 20320. 46.14 74.00 -27.8 Y, Peak | P H
e 60 5 50 6 eal ass (OFDMA) armonic
802.11be EHT160| 207 | 7138.36 66.22 68.20 -1.98 H Avg. Pass Full RU Band Edge
13 (OFDMA)
Full RU .
802.11be EHT1 207 7264.4 47.82 4.00 -6.18 H Avg. P H
e 60| 20 0 5 6 vg ass (OFDMA) armonic
802.11be EHT320| 31 | 5920.20 64.94 68.20 -3.26 H Avg. Pass Full RU Band Edge
14 (OFDMA)
Full RU .
2.11be EHT32 1 | 12210. 47, 74. -26. Y, Peak | P H
80 be 320 3 0.00 35 00 6.65 eal ass (OFDMA) armonic
Full RU
2.11be EHT32 - - - - - - - B E
s 80 be 320 95 (OFDMA) and Edge
Full RU .
2.11be EHT32 7289. 1.64 4, -2. H Avg. P H
80 be 320 95 89.60 51.6 54.00 36 Vg ass (OFDMA) armonic
.11be . . . -2. vg. ass an ge
802.11be EHT320| 159 | 7138.50 65.64 68.20 2.56 H A P Full RU Band Ed
16 (OFDMA)
Full RU .
2.11be EHT320 1 7340. 2. 4, -1.91 H Avg. P H
80 be 320 159 340.00 52.09 54.00 9 Vg ass (OFDMA) armonic
802.11be EHT320 63 | 5918.28 67.50 68.20 -0.40 H Avg. Pass Full RU Band Edge
17 (OFDMA)
Full RU .
2.11be EHT32 7222.4 48.31 4, -5. Y, Avg. P H
80 be 320 63 0 8.3 54.00 5.69 Vg ass (OFDMA) armonic
Full RU
2.11be EHT320 127 - - - - - - - B E
s 80 be 320 (OFDMA) and Edge
Full RU .
2.11be EHT320 127 | 7289. 1.42 4, -2. H Avg. P H
80 be 320 89.60 5 54.00 58 \Vs| ass (OFDMA) armonic
802.11be EHT320| 191 @ 7138.24 65.86 68.20 -2.34 H Avg. Pass Full RU Band Edge
19 (OFDMA)
Full RU .
2.11be EHT320 191 | 7303. 2.37 4, -1. Y, Avg. P H
80 be 320 19 303.60 52.3 54.00 63 \Vs| ass (OFDMA) armonic
20 802.11be EHT20 233 | 52.31 36.95 40.00 -3.05 Y, QP Pass Full RU LF
' ' ' ' ' (OFDMA)
802.11be EHT20 1 5924.58 64.46 68.20 -3.74 Y, Avg. Pass Full RU Band Edge
34 (OFDMA)
802.11be EHT20 1 - - - - - - - Full RU Harmonic
' (OFDMA)
802.11be EHT20 | 233 @ 7125.01 67.63 68.20 -0.57 Y, Avg. Pass Full RU Band Edge
35 (OFDMA)
.11be EHT. - - - - - - - Harmonic
802.11b 20 233 Full RU i
(OFDMA)
802.11be EHT40 | 3 @ 5924.54 66.90 68.20 -1.30 \% Avg. Pass Full RU Band Edge
36 (OFDMA)
.11be EHT4 - - - - - - - Harmonic
802.11b 0 3 Full RU .
(OFDMA)
802.11be EHT40 | 227 @ 7125.80 66.35 68.20 -1.85 Y, Avg. Pass Full RU Band Edge
37 (OFDMA)
802.11be EHT40 227 - - - - - - - Full RU Harmonic
(OFDMA)
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. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz2) | (dBuv/m) (dBuVim) (dB) Pol. - Result RU Remark
802.11be EHT80 | 7 | 5924.04 64.27 68.20 -3.93 Y, Avg. Pass Full RU Band Edge
38 (OFDMA)
Full RU .
802.11be EHTS8 7 - - - - - - - H
0 be 0 (OFDMA) armonic
802.11be EHT80 215 | 7125.10 64.94 68.20 -3.26 \% Avg. Pass Full RU Band Edge
39 (OFDMA)
Full RU .
802.11be EHT80 21 - - - - - - - H
0 be 0 5 (OFDMA) armonic
802.11be EHT160| 15 | 5923.20 65.82 68.20 -2.38 \% Avg. Pass Full RU Band Edge
40 (OFDMA)
Full RU .
2.11be EHT1 1 - - - - - - - H
80 be 60 15 (OFDMA) armonic
802.11be EHT160| 207 @7127.80 66.15 68.20 -2.05 \% Avg. Pass Full RU Band Edge
41 (OFDMA)
Full RU .
2.11be EHT1 207 - - - - - - - H
80 be 60 20 (OFDMA) armonic
802.11be EHT320| 31 @ 5924.96 68.16 68.20 -0.04 \% Avg. Pass Full RU Band Edge
42 (OFDMA)
Full RU .
2.11be EHT32 1 | 12210. 47.1 74. -26. Y, Peak | P H
80 be 320 3 0.00 0 00 6.90 eal ass (OFDMA) armonic
Full RU
2.11be EHT32 - - - - - - - B E
43 80 be 320 95 (OFDMA) and Edge
Full RU .
2.11be EHT32 7205. 1.31 4, -2. Y, Avg. P H
80 be 320 95 05.60 51.3 54.00 69 Vg ass (OFDMA) armonic
802.11be EHT320| 159 7126.00 61.07 68.20 -7.13 H Avg. Pass Full RU Band Edge
44 (OFDMA)
Full RU .
2.11be EHT320 1 7331. .87 4, -0.1 Y, Avg. P H
80 be 320 159 331.60 53.8 54.00 0.13 \Vs| ass (OFDMA) armonic
802.11be EHT320| 63 @ 5924.00 66.41 68.20 -1.79 \% Avg. Pass Full RU Band Edge
45 (OFDMA)
Full RU .
2.11be EHT32 7211.2 1. 4, -2.01 H Avg. P H
80 be 320 63 0 51.99 54.00 0 \Vs| ass (OFDMA) armonic
Full RU
2.11be EHT320 127 - - - - - - - B E
45 80 be 320 (OFDMA) and Edge
Full RU .
2.11be EHT320 127 | 7298. 2. 4, -1.4 H Avg. P H
80 be 320 98.00 52.55 54.00 5 \Vs| ass (OFDMA) armonic
802.11be EHT320 191 | 7126.34 65.95 68.20 -2.25 \% Avg. Pass Full RU Band Edge
a7 (OFDMA)
Full RU .
2.11be EHT320 191 | 7295.2 7 4, -0.2 Y, Avg. P H
80 be 320 19 95.20 53.75 54.00 0.25 \Vs| ass (OFDMA) armonic
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<Nss = 2>
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz2) | (dBuv/m) (dBuVim) (dB) Pol. - Result RU Remark
802.11be EHT20 1 5924.97 65.74 68.20 -2.46 V Avg. Pass Full RU Band Edge
20 (OFDMA)
802.11be EHT20 1 - - - - - - - Full RU Harmonic
(OFDMA)
802.11be EHT20 | 233 | 7126.00 62.40 68.20 -5.80 H Avg. Pass Full RU Band Edge
1 (OFDMA)
802.11be EHT20 | 233 - - - - - - - Full RU Harmonic
(OFDMA)
802.11be EHT40 3 5924.96 67.10 68.20 -1.10 H Avg. Pass Full RU Band Edge
29 (OFDMA)
Full RU .
2.11be EHT4 - - - - - - - H
80 be 0 3 (OFDMA) armonic
802.11be EHT40 @ 227 | 7125.16 67.22 68.20 -0.98 H Avg. Pass Full RU Band Edge
23 (OFDMA)
Full RU .
2.11be EHT4 227 - - - - - - - H
80 be 0 (OFDMA) armonic
802.11be EHT80 7 5923.56 67.18 68.20 -1.02 H Avg. Pass Full RU Band Edge
24 (OFDMA)
Full RU .
2.11be EHT 7 - - - - - - - H
80 be 80 (OFDMA) armonic
802.11be EHT80 @ 215 | 7126.20 67.92 68.20 -0.28 H Avg. Pass Full RU Band Edge
25 (OFDMA)
Full RU .
2.11be EHT80 | 21 - - - - - - - H
80 be 80 5 (OFDMA) armonic
802.11be EHT160 15 | 5925.00 65.43 68.20 -2.77 H Avg. Pass Full RU Band Edge
26 (OFDMA)
Full RU .
2.11be EHT1 1 - - - - - - - H
80 be 60 15 (OFDMA) armonic
802.11be EHT160 207 | 7127.56 66.68 68.20 -1.52 V Avg. Pass Full RU Band Edge
27 (OFDMA)
Full RU .
2.11be EHT160 207 - - - - - - - H
80 be 60 20 (OFDMA) armonic
802.11be EHT320 31 @ 5924.96 66.90 68.20 -1.30 H Avg. Pass Full RU Band Edge
28 (OFDMA)
Full RU .
2.11be EHT32 1 12210. 47. 74. -26.62 H Peak P H
80 be 320 3 0.00 38 00 6.6 eal ass (OFDMA) armonic
Full RU
2.11be EHT32 - - - - - - - B E
2 80 be 3201 95 (OFDMA) and Edge
Full RU .
2.11be EHT32 20625. 43.82 74. -30.1 H Peak P H
80 be 320 95 0625.00 3.8 00 30.18 eal ass (OFDMA) armonic
802.11be EHT320 159 @ 7130.00 63.52 68.20 -4.68 \% Avg. Pass Full RU Band Edge
30 (OFDMA)
802.11be EHT320 159 20235.00 45.03 5400 @ -897 H Avg. Pass IRV Harmonic
(OFDMA)
802.11be EHT320 63 @ 5922.68 66.22 68.20 -1.98 \% Avg. Pass Full RU Band Edge
31 (OFDMA)
802.11be EHT320 63 | 12530.00 46.62 74.00 -27.38 V Peak Pass Full RU Harmonic
(OFDMA)
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. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz2) | (dBuv/m) (dBuVim) (dB) Pol. - Result RU Remark

802.11be EHT320 127 - - - - - - - Full RU Band Edge

32 (OFDMA)
802.11be EHT320 127 20625.00  44.45 74.00 -29.55 H  Peak  Pass Full RU Harmonic

(OFDMA)
802.11be EHT320 191 | 7188.90 66.79 68.20 -1.41 H Avg. Pass Full RU Band Edge

33 (OFDMA)
802.11be EHT320 191 20715.00  40.96 54.00 -13.04 H Avg. Pass Full RU Harmonic

(OFDMA)
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
<Nss = 1>
1
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_Full RU_5955MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
PEAK(UNI)_6E
875 15 1
w W T
00 00
525 525
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 591328 7492 88.20 -13.26 66.08 34.31 8.99 36.38 0.8 164 188 PEAK 1 5955.88 11691 ------ ------ 110.08 3420 0.82 3639 .80 164 18 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
875 15
100 4 VG5
B0 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592497 6498 68.28 -3.38 57.99 34.30 8.99 36.38 0.8 164 130 AVERAGE 1 5055.08 188.07 ------ ------ 16124 3421 9.1 3639 @.8 164 180 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_Full RU_5955MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
PEAK(UNI)_6E
875 15 1
w W T
00 00
525 525 J\J\ww»
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 592486 75.31 88.20 -12.89 66.48 34.30 8.99 36.38 @.08 291 291 PEAK 1 5955.08 11578 ------ ------ 163.87 3420 0.82 3630 @.ee 291 291 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
00 700 AVG{UNI)_GE
350 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 592458 6431 68.20 -3.89 57.48 34.30 8.99 36.38 0.8 291 291 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5955.00 187.28 ------ ------ 160,37 3421 9.81 3639 @.8e 291 291 AVERAGE

TEL: 886-3-327-0868
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Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH233_Full RU_7115MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
PEAK_BE(UNI_6E PEAK{UNI)_6
na 00
58 AR bt s e At b st i 525
30 30
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240 3480, 4720, 5960, 1200
Frequency (MHz)
Site + B3CHIS-HY .
Condition: PEAK_BE(UNII) GE 3n BEHA 3120 D 91260-62234 HORTZONTAL Site+ E3CHISHY
« RBi: 1080, 6eBkHz VEW:3000,20kH SHTsAute Condition: PEAK(UNII) 6F 3n S6HA 9129 D 91290-E1284 HORTZONTAL
: RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1712500 77,97 88.20 -11.13 66.93 3635 9.83 36.24 0.0 208 119 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
171605 75.93 88.20 -12.27 65.78 36.56 9.83 36.24 0.00 200 119 PEM 1 --- 90,38 36,44 9.81 36,13 .88 208 119 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050
1
875 875
100 AVG_BE(UNI)_6E 00 AVG(UNI)_6
5251 SE‘SJM u.H‘ U | \_H_‘ U
30 0
Avg
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, 3480, 4720, 5960, 1200
Frequency (MHz)
Site + B3CHIS-HY .
Condition: AVG BE(UNTT) 6F 3n BEHA 9120 D 91260-82294 HORTZONTAL Site+ E3CHLSHY
© RBi: 1080, 000kHz VEN: 3000, B0KHT. SHTsAute Condition: AV(UNTT)_GE 3n BSHA 9120 D 9126D-02204 HORTZONTAL
: RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB  dBuV dB/m
1 71501 67.96 68.20 -8.24 97.82 36.3%
2 712605 62.39 68.20 -5.8L 5L.24 36.56

9.83 3.4 0.00

9.83 36.4 0.0

200 119 AVERAGE
00 119 AVERAGE

Mz dBuV/m dBui/m  dB dBuV dB/m 0B B dB
1 711500 99.93 ------ ------ 80.91 36.44 9.8l 36.23 0.00

08 119 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH233_Full RU_7115MHz
ANT 4+2
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
PEAK_BE(UNI_6E
T 0
g 00
N N M L .
30 30
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHIS-HY .
Condition: PEAK_BE(UNII) 6E 3n BHA 3120 D 3120002234 VERTICAL Site+ E3CHISHY
« RBi: 1080, 6eBkHz VEW:3000,20kH SHTsAute Condition: PERK(UNII) 6F In BBHA 9129 D SL200-E1234 VERTICAL
: RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 712501 7474 83.20 -13.46 6460 3635 9.83 36.24 0.0 0@ 315 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 TI6.18 76.68 88.20 -11.60 66.45 36.56 9.83 36.24 0.00 308 315 PEA 1 --- B7.95 36,52 9.82 36,24 @.88 308 315 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050
1
67‘5/‘““*-\ 875
100 AVG_BE(UNI)_6E 00 AVG(UNI)_6}
5251 SE‘SJM u.H‘ U | \_H_‘ U
30 0
Avg
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHIS-HY .
Condition: AVG BE(UNIT) 6F 3n BEHA 9120 D 91260-82294 VERTICAL Site+ E3CHLSHY
© RBi: 1080, 000kHz VEN: 3000, B0KHT. SHTsAute Condition: AVS(UNTT)_GE 3n BEHA 9120 D 9120D-02204 VERTICAL
: RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dF o deg
1 712501 65.08 68.20 -3.12 34.94 3635 9.83 36.24 0.0 308 315 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
171601 59.72 68.20 -B.40 49.57 36.56 9.83 36.24 0.08 308 315 AVERAGE N 80.39 3652 9.82 36.4 0.8 3@ 315 AVERAGE
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3
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_Full RU_5965MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
875 15 1
w W T
00 00
525 525
B0 30
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 59244 75.58 88.20 -12.7@ 66.50 34.30 8.99 36.38 0.8 208 156 PEAK 1 596588 11252 ------ ------ 185.69 3420 0.82 3630 .80 209 156 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
150 150 !
i75 15
100 i VG5
350 350
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 59249 65.28 68.28 -2.97 56.37 34.30 8.99 36.38 0.8 208 156 AVERAGE 1 506500 183.49 ----n- ---oee 96.65 3420 9.83 3630 0.8 208 156 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C131

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

3
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_Full RU_5965MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
PEAK(UNI)_6E
y 0
1
00 00
525 525
- il M
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1592454 7005 88.20 -16.15 65.14 3430 8.99 36.38 0.08 308 274 PEAK 1 5965.08 113.98 ------ ------ 167.06 3420 0.83 3630 0.8 309 274 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
100 i VG5
* L W T
525 528
350 350
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5028.06 61.84 68.20 -6.36 54.92 34,32 8.98 36.38 0.08 308 274 AVERAGE 1 565,08 184,45 ----nn ---oee 97.61 3420 9.83 3639 @.68 308 274 AVERAGE
TEL: 886-3-327-0868 Page Number : C14 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
4
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UN)
1 W T
00 00
525 525
B0 30
Peak
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 716,28 73.91 88.28 -14.29 63.76 36.56 9.83 36.24 0.8 208 201 PEAK 1 768588 113.53 ----mn -oooee 163.67 3631 9.78 36,23 .80 209 201 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
00 AVG_BE(UNI)_6E 700 AVG{UNI)_
350 350
Avg
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
171537 6415 68.28 -4.05 54,01 36.55 9.83 36.24 0.08 208 211 AVERAGE 1 768500 184,48 ------ ------ 9462 3631 9.78 36.13 0.6 208 211 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
4
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UN)
00 00
525 525
B0 308
Peak
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 715.64 7264 88.20 -15.56 62,58 36.55 9.83 36.24 0.8 408 75 PEAK 1 768508 11283 ------ ------ 162,17 3631 9.78 3623 .60 488 75 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
150 150 1
i75 15
00 AVG_BE(UNI)_6E 700 AVG{UNI)_
350 30
Avg
115 115
1085 i, T4, 1. T3 TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 71612 62.65 68.28 -5.55 52,58 36.56 9.83 36.24 0.8 408 75 AVERAGE 1 768500 183.46 ------ ------ 93.60 3631 9.78 36.13 @.68 488 75 AVERAGE
TEL: 886-3-327-0868 Page Number : C16 of C131

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR480504F

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full RU_5985MHz

ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
875 15 1
1 T T
00 00
525 525
B0 30
Peak
115 115
5025 5847, 5669, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 502164 75.14 88.20 -13.06 66.23 34.31 8.98 36.38 @.08 279 206 PEAK 1 508508 11208 ------ ------ 16521 3420 9.07 36.40 @.8e 279 216 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 !
i75 15
00 ) 700 AVG{UNI)_GE
| L W T
525 528
350 30
Avg
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5919.88 6411 68.20 -4.09 57.19 34,32 8.98 36.38 0.8 279 216 AVERAGE 1 508500 182,47 ------ ------ 95.61 3426 9.85 36.39 @.8 279 216 AVERAGE
TEL: 886-3-327-0868 Page Number : C17 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
5
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_Full RU_5985MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
PEAK(UNI)_6E
875 15 1
w W T
00 00
525 525
B0 30
Peak
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 592324 7439 88.28 -13.81 67.47 34.31 8.9 36.38 0.8 328 108 PEAC 1 508588 113.79 ----mn -oooee 106,93 3419 0.07 36.40 .80 320 160 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
100 i VG5
| L W T
525 528
350 350
Avg
115 115
5025 5847, 5869, i 5883, 5985 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 591388 63.11 68.20 -5.09 56.19 34.31 8.99 36.38 0.8 328 100 AVERAGE 1 508508 18198 ------ ------ 95.12 3419 9.7 36.40 0.8 320 160 AVERAGE
TEL: 886-3-327-0868 Page Number : C18 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UNIjE
1
N % .
525 525
B0 30
Peak
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
171628 7421 88.28 -13.99 64,06 36.56 9.83 36.24 0.08 208 204 PEAC 1762508 11338 ------ ----m- 163,98 35.91 9.78 36.21 .80 209 264 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1054 1
i75 15
00 AVG_BE(UNI)_6E 700 AVGIUNILGE
52‘5 \\/’\/M\,m 52‘5
350 30
Avg
115 115
025 7068, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 71518 6408 68.20 -4.12 53.94 36.55 9.83 36.24 0.08 208 204 AVERAGE 1762508 18314 ------ ------ 93.54 36,83 9.74 36.22 0.6 208 204 AVERAGE
TEL: 886-3-327-0868 Page Number : C19 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UNIjE
1
00 00
525 525
B0 30
Peak
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1712794 75.41 88.28 -12.79 65.25 36.57 9.83 36.24 0.8 248 313 PEM 1762508 11287 ------ ------ 183,33 36,63 9.73 3622 @0.8p 245 313 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 1
i75 15
00 AVG_BE(UNI)_6E 700 AVGIUNINHE
525 528
350 350
Avg
115 115
025 7088, s 157, TaM. TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 718.48 63.74 68.20 -4.46 53.58 36.57 9.83 36.24 0.8 248 313 AVERAGE 1 762508 18431 ----mn ---ee 9495 35,88 9.69 36.21 @.8 248 313 AVERAGE
TEL: 886-3-327-0868 Page Number : C20 of C131

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR480504F

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_Full RU_6025MHz

ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1054 1054 m
PEAK(UNI)_6E
875 15 1
| W T
00 00
525 525
B0 30
Peak
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5918.68 76.25 88.20 -11.95 69.32 34.33 8.98 36.38 @.08 308 201 PEAC 1 682508 189.21 ------ ------ 162,37 3413 9.89 3633 .80 389 201 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
0. | 700 AVG{UNI)_GE
350 350
Avg
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5028.08 66.45 68.20 -1.75 59.53 34,32 8.98 36.38 0.08 308 201 AVERAGE 1 682500 180,31 ------ ------ 93.47 3420 9.83 3639 @.68 3@ 201 AVERAGE
TEL: 886-3-327-0868 Page Number : C21 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Full RU_6025MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
150 150 m
PEAK(UNI)_6E
875 15 1
w W T
00 00
525 525
B0 30
Peak
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 50508 7493 88.20 -13.27 66.02 3430 8.99 36.38 @.08 348 108 PEAC 1 682500 189.76 ------ ------ 162,93 3411 9.89 3637 @.80 349 160 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
100 4 VG5
350 30
Avg
115 115
5025 5865, 5905, 5045, 5885, 6025 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1502448 65.07 68.20 -3.13 56.16 34.30 8.99 36.38 0.08 348 100 AVERAGE 1 682500 100,85 ------ ------ 9481 3412 9.89 36.37 0.8 348 160 AVERAGE
TEL: 886-3-327-0868 Page Number : C22 of C131

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR480504F

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\HIn] " Level (dBuVim)
1225 1225

10

—
—

=
=

1 R O § LT e
U AUNIE

MLTTL
1 A R I dwnie 0 Y

ca

1
ek oy
et B POTVUR YTPms "
50 it A et 1. dinasbion . ™ bt b
Peak - -
175 f
Avg
200 13760, 20320, 26880, 33440, 40000 200 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site & @3CHIS-HY Site  : 3CHIS-HY
Condition: PEAK(UNII)_6E Im BBHA9170_1224 240624 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHA9170_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 12656.00 47.69 74,60 -26.91 5212 39.30 1292 57.83 .58 .- -- PEAC 1 12650.08 46.47 74.66 -27.53 51,50 39.30 12.92 57.83 @58 0 - - PEAK
1 18675.00 36.83 74.00 -37.17 39.€7 37.50 576 5a.%6 9.3 .- - PEAC 2 18075.00 36.98 74.60 -37.02 39.22 3.5 576 5.9 9.4 - - PEAK
3 30040.00 50.44 83.20 -37.76 67,68 4.4 7.91 5605 -9.54 - - Peak 3 30940.08 48.39 §8.20 -39.81 65.63 4.4 7.91 5605 -9.54 - - PEAK
TEL: 886-3-327-0868 Page Number : C23 of C131

FAX: 886-3-327-0855
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Report No. : FR480504F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 35-1.' o— i ] 35:“ WA S PSPPI Y R WS PRI AR S WP
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
Avg JMM“MMMMWWWM ——y W e I I
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
1 4ﬂLmI«IBu\HIn] " Level (dBuVim)
1225 1225

10

—
—

M0 I 1] I

L ! WLTTL :
104 00
N e VA | hede
525 1 5. 1 3
o |
it R et
30 \ 30
Peak
175 f
Avg
200 13760, 20320 26880, 33440, 40000 200 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site & @3CHIS-HY Site  : 3CHIS-HY
Condition: PEAK(UNII)_6E Im BBHA9170_1224 240624 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHA9170_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 12376.00 46.23 74,60 -27.77 5112 39.16 13.06 57.78 @.67 -  -- PEAC 1 12370.08 46.48 74.66 -27.52 5137 39.16 13.06 57.78 @.67 - -- PEAC
1O18355.00 7.6 74.00 -36.33 38.84 37.99 5.99 5a.66 -9.34 .- - PEAK 2 18%55.00 37.16 74.60 -36.84 3838 .99 5.99 .66 -9.4 - - PEAK
3 30040.00 50.46 83.20 -37.74 627 4.4 7.91 5605 9.4 - - Peak 3 3004000 48.63 88.20 -30.57 65.87 40.44 7.91 %605 9.5 - - Pesk
TEL: 886-3-327-0868 Page Number : C25 of C131

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
meel{nmnn] 14“Lmucmn\nm)
105 105
#15 i3
14.47G [l AN 50 1l AN
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
mmei{nmnn) 14“Lmucmn\nm)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
875 85
| ] | o I I o
00 00
VA | e VA [ e
515 ] 3 5! ] 3
M»ﬂ _ " i B W’L n “""WW
B N oy " oy P A
Peak
175 f
Avg
200 13760, 20320, 26880, 33440, 40000 200 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site & @3CHIS-HY Site  : 3CHIS-HY
Condition: PEAK(UNII)_6E Im BBHA9170_1224 240624 HORIZONTAL Condition: PEAK(UNII)_6E Im BBHA9170_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1269.00 47.57 74.60 -26.43 51.8L 39.58 13.19 5.7 @.7%6 - -- PEAC 1 12690.08 47.53 74.66 -26.47 5177 39.58 13.19 577 @76 - - PEAK
2 19635.00 36.05 74.80 -37.95 96.95 37.84 6.09 55.29 9.5 - - Pesk 2 19035.00 35.86 74.80 -38.14 5676 3.4 6.09 5.9 -9.%4 - - Pesk
3 30040.00 49.83 83.20 -33.32 6212 4.4 7.91 5605 9.4 - - Peak 3 3004000 50.16 88.20 -38.84 67.40 4044 7.91 5605 9.5 - - Pesk
TEL: 886-3-327-0868 Page Number : C27 of C131

FAX: 886-3-327-0855



SPORTON LAB.
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Report No. : FR480504F

Pol. Horizontal Vertical
meel{nmnn] 14“Lmucmn\nm)
105 105
#15 i3
14.47G [l AN 50 1l AN
~14.5G 528 7k
Avg Bl B e bilis e e S
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
mmei{nmnn) 14“Lmucmn\nm)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
Avg 35#"“ e MMW e e 35« [ st g MM—'W M\"MWWM
118 1A
11 11780, 17800, 17880, 11840, 18000 1710 11780, 17820, 17880, 17340, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical

 oLevel(BuVim)

14
144 14

Level (dBuVim)

1225 1225

105
105.0 10¢

1 O 1] R P
AT U] dws MU T I o
e Wk Rt I“"‘M«w e

=

—

=

oy 3 5.
s 'ﬂ ) A ———
%0 N ek, P A r by
3540 340 ot
Peak
K|
17.5 1
Avg
7200 13760. 20320, 26880, 33440, 40000
Frequency (MHz) 200 13760, 20320, 26880, 33440, 40000
Frequency (MHz)
Site @ Q3CHIS-HY i
Condition: PEAK(UNII) 6E In B8HAG170 1224 240624 HORIZONTAL site o O3CHIS-HY
Condition: PEAK(UNII) 6E Im BBHA917@ 1224 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Pream  Auwx  APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBwV dB/m  dB A8 B deg
1 13000.00 47.47 88.20 -40.73 5120 39.88 13.33 57.78 @.84  -- - PEAC Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
7 19515.00 37.60 74.00 -36.40 53.24 37.86 6.14 55.10 -9.54 - - Pezk 1 1301@.08 47.55 88.20 -48.65 51.28 39.88 13.33 57.78 @.84 - -- PEAK
3 20625.00 43.14 74.00 -30.86 63.39 37.80 6.4 495 -9.%4 - - Pezk 2 1951500 35.52 74.00 -38.48 56,16 .86 614 55,18 9.5 - - pesk
4 30940.00 53.77 88.20 -34.43 71.BL 40.44 7.91 56.85 -9.54 - -- Peak 3 30040.08 56.06 £8.20 -38.14 67.30 48.44 7.91 S6.65 -9.54 - -- Pesk
TEL: 886-3-327-0868 Page Number : C29 of C131

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 35'9 RRRPY. VI S S - P S P R — 35“’ - . R Ry
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
mmei{nmnn) 14“memlnmn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
Avg JMMMMWMMWWWW i i T IR
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
1o Level [dBuvim) oo Level (dBuvim)
1225 1225

=

1 ™" 1 amp

Il
WHU”M’LHW—‘ MJ 4U A “"l{ﬂ MUH-MF —H_ﬂ MJ AU A un&
Al powr e

—
h=]

3 i
S T ”ﬂ 2 " o phast 23 P SR
%0 oAttt AT %0 PRV ol i
Peak
115 1.
Avg
0 13760, 20320, 26880 33440 40000 7200 13760, 20320, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK(UNII)_6E Im BBHA9L70 1224 240624 HORIZONTAL Condition: PEAK(UNII) 6E Im BBHA9L78 1224 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 13330.00 43.50 74.60 -25.41 52.87 39.93 13.68 57.%4 @.93  -- - PEAC 1 13330.08 47.77 74.00 -26.23 5125 39.93 13.60 57.94 .93 - - PEAK
1 1999500 38.51 74.60 -35.48 59.25 37.76 6.11 5.0 -9.54 - - PEAC 1 19995.08 38.04 74.00 -35.96 58.77 37.70 6.1l %500 -9.54 - - PEAK
3 20625.00 44.11 74.00 -29.89 64.36 37.80 6.24 495 -4 - - Pezk 3O20625.00 40.27 74.00 -33.73 60.72 .80 6.4 9495 -9.54 - - Pek
4 30940.00 51.71 88.20 -36.49 68.95 4b.44 7.91 56.85 -9.54 - -- Peak 4 30940.00 49.69 88.20 -35.51 66.93 40.44 7.91 56.85 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C31 of C131

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{nmnn] M“I.WHIIIBIIWII]}
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 35'9...-:-»—._ o R B S yer ol PR S SR 35“’ e e e e e
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
14‘“|Lc;\rtal{|lﬂ||\llln] M“I.WHIIIBIIWII]}
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
Avg 35#"' B R o e gt =" | Il P N ""‘“‘*—o-m_\.,_....,,—wr"“"m- e T
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
1 4ﬂLt}ilﬁl{dB!l\mn] 1% Level {dBuVim)
1225 1225
g 1] J e N
- I A U g
00 0
WMLW —| MJ 5U A “"l{ﬁ —‘ J U A un&
’ lLWWﬂ 3 e %2 it o !
o
0 \ . Pa——— g o - s o " *““’"‘W’V‘M
Peak
115
.
Avg
7200 13760. 20320. 26880, 33440, 40000
Hequency (e 70 13760, 03, 26880 3440, 40000
Frequency (MHz)
Site + B3CHIS-HY .
Condition: PEAK(UNII) 6E In BBHAG17D 1224 240624 HORIZONTAL Site @ OIHISHY
Condition: PEAK(UNII) 6E Im BBHA9178 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg

1 13650.08 43.14 §8.20 -40.66 51.21 40.05 13.87 56.01 1.a2 - -- PEAK
1 2034158 43.37 74.00 -30.63 63.7L 37.97 6.23 55.08 -9.54 - -- Peak
3 2047508 43.84 74.00 -30.96 63.51 37.88 6.27 55.0@ -9.54 - -- PEAK
4 2062500 42.81 74.00 -31.19 63.26 37.88 6.24 54.95 -9.34 - -- Peak
5 30940.08 52.63 §8.20 -35.57 69.87 4B.44 7.91 56.85 -9.54 - -- Peak

Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg

1 13650.00 49.06 88.20 -39.14 52,13 40.085 13.87 53.01 L2 - -- PEAK
1 20320.50 46.14 74.80 -27.36 66.58 37.88 6.22 95.08 -9.54 - -- Pesk
3247500 42,26 74.00 -3L74 6273 37.80 6.7 5,00 -9.34 - - PEAK
4 30940.00 48.57 88.20 -39.33 66.11 40.44 7.91 56.85 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HL&V&I{HB«WIH} 0 Lovel(dBuVim)
185 185
113 115
14.47G 1 AGUALE 1 N2
~14.5G 7 B!
Avg 3l = pE— = e Wl — e e
115 .
1un 1476, 1482 14438, 144, 14500 1un 1476, 148 1488, 144, 14400
Frequency (HHz) Frequency (NHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
B PEC
185 185
1034 1054
113 115
17.7G 104 100
-18G o5 AVGUN GE| o AVG{UN)_GF|
Avg A et e el e T e e el
115 .
11700 T80, 1780 17880, 11940, 14000 11700 11780, 17810, 17860, 17940, 14000
Frequency (MHz) Frequency (MHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL
TEL: 886-3-327-0868 Page Number : C34 of C131

FAX: 886-3-327-0855
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SPORTON LAB. Report No. : FR480504F
13
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK_BE(UNI)_6E PEAK(UNI) | 6E
y | T 0 R
00 00
525 525
B0 30
Peak
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 71876 36.62 88.28 -7.58 78.46 36.57 9.83 36.24 0.08 308 164 PEAC 1 698500 11148 ------ ------ 16286 35.85 0.69 36.20 .80 309 164 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 AVG_BE(UNI)_6E 700 AVGIUNI)L6E
350 350
Avg
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 713836 66.22 68.20 -1.98 55.99 36.63 9.54 36.24 0.08 308 164 AVERAGE 1 698500 18124 ------ ------ 91.9 35.85 9.69 36.28 @.88 308 164 AVERAGE
TEL: 886-3-327-0868 Page Number : C35 of C131

FAX: 886-3-327-0855
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13
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050 (
s 1 PEAK.BE(UNI) 68 s PEAK(UNI|§E
00 W“M‘W”%m 0
525 525
B0 30
Peak
115 115
6985 7033, T081, A, . 125 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W gl BN B BN B B @ B a gy W dn BN B W B 5 & 0B a d
1 743,64 78.72 88.20 -9.40 68.46 36.66 9.54 36.24 @.08 308 283 PEAK 1 6985.08 188.51 ------ ------ 99.82 35,98 9.72 3621 @.88 308 283 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 AVG_BE(UNI)_6E 700 AVGIUNI)L6E
350 30
Avg
115 115
6985 1033, T081, A, . 125 1000 240, o, 4720, 5960, 720

frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto

Linit Read  Ant Cable Preamp Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 7139.88 65.98 68.28 -2.27 55.74 36.64 9.54 36.24 Q.08 308 283 AVERAGE

Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 698508 99.44 ----o- -ooee 99.17 35.80 9.66 36.19 @.88 3@ 283 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C36 of C131



wamonas. FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal

Vertical

JagLeve (¢Buvim)

Level (dBuvim)

1225

105
10

il

.

Ll
A1

 m—

H PElr((llNl{ﬁ

U
0

i 'ﬁ 6,
3.0 # gty
11.5)
Peak
1200 13760. 20320. 26880. 33440 40000
AVg Frequency (MHz)
site  : @3CHIS-HY

Condition: PEAK(UNII)_6E Im BBHA9170 1224 248624 HORIZONTAL

Limit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark

MHz dBuv/m dBuv/m  dB dBuw dB/m  dB  dB  dB o deg

L] | e
. ] ot A o
11.
7200 13760. )320. 33440, 40000
Frequency (MHz)
Site + B3CHIS-HY

Condition: PEAK(UNIT) 6F Im BBHAJ178_1224 240624 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

1 7M7.60 56.69 88.20 -31.51 68.42 3698 9.95 50.76 118 382 183 Peak Mz dBuv/m dBuv/m  dB dBwV dB/m 0B dB  dB n  deg
1 7247.60 43.40 68.20 -19.80 60.13 36.99 9.95 59.76 1.18 382 183 Average 1 7M2.89 56.93 88.20 -31.27 6B.67 36.98 9.94 59.76 1.18 243 287 Peak
3 726440 58.07 76.80 -15.93 69.80 36.9¢ 9.95 59.78 1.19 248 129 Peak 1 724200 49.60 68.20 -18.60 61.34 36.90 9.94 39.76 118 243 287 Average
4 726449 47.8) 5480 -6.13 59.55 36.98 9.96 59.78 1.19 248 129 Average 3 7270.0@ 57.47 74.60 -16.53 69.20 36.9 9.97 50.79 1.19 258 315 Peak
5 13976.00 48.67 88.20 -39.53 5119 40.24 14.14 58.00 1.18  --  -- PEAK 4 7270.88 47.16 54.00 -6.84 S8.89 36.90 9.97 59.79 119 250 315 Average
6 20625.00 43.38 74.80 -30.62 63.83 37.80 6.4 54.95 -9.58  -- - Peak 5 13970.00 47.99 85.20 -40.30 50.42 40.24 14.14 53.08 1.8 -~ -- PEAK
7 20955.08 39.15 74.00 -34.85 59.18 38.20 6.13 54.82 -9.54 - - PEAK 6 20955.00 39.65 74.80 -34.35 50.63 38.20 6.13 54.82 -9.54 - - PEAK
§ 39940.00 52.27 88.20 -35.93 69.51 49.44 7.91 56.05 -9.54  -- - Peak 7 30940.09 50.77 88.20 -37.43 68.81 40.44 7.91 56.85 -9.54 - -- Pesk
TEL: 886-3-327-0868 Page Number : C37 of C131

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
1 HLMI{IIB«WIH] 0 Lovel(dBuVim)
185 185
s Lk
14.47G 1 AGUALE 1 N2
~14.5G 55 5!
Avg il I i T I T )
15 i
16 14475, 14462, 14480, 14, 14500 1émn 14475, 14482, 14480, 1434, 14500
Frequency (MHz) Frequency (NHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
B PEC
185 185
1030 1034
s Lk
17.7G 104 100
-18G o5 AVGUN GE| o AVG{UN)_GF|
Avg 35.!,‘%%“"”' T s N B e N Sy W e S NI ey
15 i
1 T80, 760, 17880, 1740, 18000 1m0 T80, 176, 17880, 17040, 18000
Frequency (MHz) Frequency (MHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL
TEL: 886-3-327-0868 Page Number : C38 of C131

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Full RU_6105MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050 m
PEAK(UNI)_6E
875 15 1
w W T
00 00
525 525
B0 B
Peak
115 115
5025 581, 5937, 5993, 6049, 605 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9128D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5914.84 75.32 88.20 -12.80 66.38 34.34 898 36.38 0.08 308 209 PEAK 1 G105.08 187.75 ------ ------ 100.68 3420 9.15 3628 .80 309 269 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 ]
i75 15
0. 4 700 AVG{UNI)_GE
350 350
Avg [
115 115
5025 581, 5937, 5993, 6049, 605 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5028.28 64.94 68.20 -3.26 56.82 34.32 8.98 36.38 0.08 308 209 AVERAGE 1 610508 97.46 ------ ------ 99.46 3413 9.13 3631 0.8 3@ 209 AVERAGE
TEL: 886-3-327-0868 Page Number : C39 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Full RU_6105MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050 m
PEAK(UNI)_6E
875 15 1
1 W T
00 00
525 525
B0 30
Peak
115 115
5025 581, 5937, 5993, 6049, 605 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 502188 75.27 88.28 -12.93 66.36 34.31 8.98 36.38 @.ee 33 93 PEAK 1 610508 18718 ------ ------ 16032 3418 9.11 3635 @.ee 313 93 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 ]
i75 15
0. 4 700 AVGIUNI)_6E
350 30
Avg
115 115
5025 581, 5937, 5993, 6049, 605 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5021.68 64,56 68.20 -3.64 57.65 34.31 8.98 36.38 4.0 33 93 AVERAGE 1 610588 97.92 ------ -ooee 9l.66 3418 9.11 3635 @.ee 313 93 AVERAGE
TEL: 886-3-327-0868 Page Number : C40 of C131

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
1 HLevel{leJm] " Level (dBuVim)
1225 1225
1050, 105,
g 1]y J & §
o | ][ —_ IEsE
00 m
VA s LT [ s
25 , 4 - ) AYGONILGE
e " Mw i e 52' SRATTN
s —
o T R i . P ”ﬁ ‘ ) PR
Peak -
K|
17.5 1
Avg
7200 13760. 20320, 26880, 33440, 40000
Frequency (Mhz) 200 13760, 20320, 26880, 33440, 40000
Frequency (MHz)
Site + B3CHIS-HY i
Condition: PEAK(UNII) 6E In B8HAG170 1224 240624 HORIZONTAL site o O3CHIS-HY
Condition: PEAK(UNII) 6E Im BBHA917@ 1224 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Pream  Auwx  APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBwV dB/m  dB A8 B deg
1 1221000 47.35 74.60 -26.65 52.15 30.39 12.99 57.81 €.63  -- -- PEAK Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 18315.09 34.35 74.60 -39.65 56.30 37.527 5.8 55.81 -9.54 - -- Peak 1 12210.08 47.35 74.00 -26.65 52,15 39.39 12.99 57.81 .63 - -- PEAK
32062500 43.20 74.60 -30.74 6371 I.B@ 6.4 495 9.4 - -- Peak 2 18315.08 35.94 74.00 -38.06 57.89 37.52 5.88 5.8l -0 - -- Peak
4 30940.00 53.88 88.20 -35.12 70.32 4b.44 7.91 56.85 -9.54 - -- Peak 3 30040.00 50.40 88.20 -37.30 67.64 40.44 7.91 56.05 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C41 of C131

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
815 115
14.47G [l AN 50 1l AN
~14.5G 55 5
Avg kil e g [ et i -
115 .
1 147, 1482, 1448, 149, 14500 1 14, 1482, 14488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
1 wLweI{ﬂ&Mm] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
AVG(UNA)_BE AVG{UNY)_6E
~18G 55 L 5 L
AVg JMMM MWM ™ T i JENMM I T NN et
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 T80, 17800, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
1 4ﬂLtz'vel(IlBu\NIH] 1 Level {dBuVim)
1225 1225
105.0, 105,
875 W4
[ L U bl T ] ol
700 !
nsw LW —| MJ ﬁu A “"l{ﬁ y —| J Hu A urﬂ{ﬁ
M M,ﬁ 5 it gt
4 " s
30 i Fprri Ly s . e o o MWW
Peak 5
11
Avg
7200 13760. 20320. 26880, 33440, 40000
Frequency (Wi 7200 13760, 030, 26880, 3340, 40000
Frequency (MHz)
Site + B3CHIS-HY .
Condition: PEAK(UNTI) 6E In BBHASL70 1224 240624 HORTZONTAL site ¢ D3CHIS-HY
Conditien: PEAK(UNII) 6E Im BBHA9170_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos L
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg
1 7289.60 50.48 7.6 -14.52 71.44 3698 9.99 59.81 .96 208 121 Peak Mz dBu/m dBuV/m  dB BV dB/m  dB  d8 A8 m  deg
1 7289.60 51.64 54.80 -2.36 63.60 36.9¢ 9.9 59.81 .96 200 121 Average 1 724438 58.53 7480 -15.47 70.50 36.90 9.94 59.76 0.95 309 144 Pesk
3 12850.00 47.99 6.20 -40.21 51.85 39.85 13.26 57.77 @.80  --  -- PEAK 2 7244808 50.97 54.00 -3.83 62.94 36.90 9.4 50.76 .95 309 144 Average
4 19275.08 39.81 74.60 -34.99 59.77 37.85 6.12 55.19 -9.54 - -- PEAK 3 12850.00 47.58 88.20 -40.32 51.74 39.85 13.26 57.77 @.50 - -- PEAK
5 20625.08 43.12 74.00 -30.83 63.57 37.80 6.24 54,95 -9.54 - -- Peak 4 19275.08 37.67 74.00 -36.13 58.63 37.85 6.12 55.19 -9.54 - -- PEAK
6 30040.08 53.65 88.20 -34.55 70.89 40.44 7.91 56.85 -9.54 - -- Peak 5 30940.00 49.51 88.20 -38.69 66.75 42.44 7.91 56.85 -9.54 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
14‘“‘Lwel{mnmn] 14“memmmn)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg 0 R B e
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
14‘“|Lc;\rel{|m||\n|n] 14“memmmn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
Avg JMMMM’“ MWW i SNSRI 35« [ [ R MMM s pas ™|
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH159_Full RU_6745MHz
ANT 4+2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UNI) 5%
| T T
4 “V\W 0
525 525
B0 30
Peak
115 115
674 845, 945, 045, T4, TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 713758 76.06 88.20 -12.14 65.34 36.62 9.84 36.24 @.0@ 25 122 PEM 1 6745.00 183,58 ------ ------ 99.25 35,80 9.62 36.17 @.88 225 122 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
00 4 AVG_BE(UNI)_6E 700
525 528
350 30
Avg
115 115
674 845, 945, 045, T4, TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 713858 65.64 68.20 -2.56 55.41 36.63 9.84 36.24 0.8 225 122 AVERAGE 1 674508 97.98 ------ ----e- 83.66 35.9% 9.58 36.16 @.88 225 122 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C45 of C131

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH159_Full RU_6745MHz
ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
s PEAK.BE(UNI) 68 s PEAK(UN) 5
1 W T
00 W\ 00
525 525
B0 30
Peak
115 115
674 845, 945, 045, T4, TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1713258 73.21 88.20 -14.99 63.02 36.60 9.83 36.24 @.08 308 385 PEAK 1 6745.00 189.36 ------ ------ 1ea.11 35.87 9.50 3613 .80 389 365 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 i
875 15
00 AVG_BE(UNI)_GE 700 [(INIkySE
525 528
350 30
Avg
115 115
674 845, 945, 045, T4, TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 713358 63.45 68.20 -4.75 53.26 36.60 9.83 36.24 0.08 308 385 AVERAGE 1 674588 98.33 ----os oo 89.62 359 9.57 36.16 @.88 3@ 385 AVERAGE
TEL: 886-3-327-0868 Page Number : C46 of C131
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

Pol. Horizontal Vertical
4 4o LEVEl (dBuVim) 4o Level (dBuVim)
1225 1225
1050 105,
105.0 10!
815 815
[ ] . IR I [ . | ohorle
700! .
L T U ol LT U IR
525/ 525
VAR, 8
=~ : e g ol
35.) G 2 3.0 £
17.5) 11
Peak
7200 13760. 320. 26880, 33440, 40000 7200 13760. 320, 26380 33440 40000
A Frequency (MHz) Frequency (MHz)
Vg
Site © @3CHI5-HY Site © B3CHI5-HY
Condition: PEAK(UNII) 6E Im BBHA9170 1224 248624 HORIZONTAL Condition: PEAK(UNII) 6E Im BBHA9178_1224 240624 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos Limit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m d8 dBuwv dB/m dB dB  dB m  deg Pz dBuv/m dBuv/m dB dBwv dB/m dB  dB  dB m deg
1 7244.88 57.39 88.20 -30.31 69.13 36.98 9.94 59.76 1.18 285 186 Peak 1 7244.80 56.05 88.20 -32.15 67.79 36.98 9.94 50.76 1.18 258 293 Peak
2 7244.80 51.71 68.20 -16.49 63.45 36.99 9.94 59.76 1.18 285 186 Average 1 7144.38 43.60 68.20 -19.60 60.34 36.9¢ 9.94 59.76 1.18 258 193 Average
3 7340.00 62.42 74.00 -11.58 74.31 36.74 10.84 59.87 1.2 382 187 Peak 3 7345.60 62.31 74.60 -11.69 74.21 36.72 10.05 59.87 1.20 244 284 Peak
4 730,08 52.89 54.60 -1.01 63,98 36.74 10.84 59.87 1.20 302 187 Average 4 7345.68 51.65 54.60 -2.35 63.55 36.72 10.85 59.87 1.20 244 284 Average
5 13490.80 48.28 88.28 -39.92 51.41 48.18 13.74 58.82 .97 - -- PEAK 5 13498.88 47.93 88.20 -48.27 51.86 49.18 13.74 58.2 @8.97 - -- PEAK
6 20235.00 47.63 74.80 -26.37 68.31 37.67 6.19 55.88 -9.54 150 132 PEAK 6 20135.88 43.14 74.80 -25.86 68.82 37.67 6.19 55.80 -9.54 158  10@ PEAK
7 20278.5@ 47.17 74.6@ -26.83 67.75 37.76 6.20 55.08 -9.54 - -- Peak 7 20299.5@ 47.43 74.6@ -26.57 67.96 37.88 6.21 55.08 -9.54 - -- Peak
§ 20625.08 42.41 74.00 -31.50 62.86 37.80 6.24 54.95 -9.54 - -~ Peak § 20625.80 41.14 74.80 -32.86 61.59 37.80 6.24 54.95 -9.54 - - Peak
9 3p940.80 53.48 88.28 -34.72 79.72 48.44 7.91 56.85 -9.54 - -- Peak 9 39940.88 51.82 88.28 -37.13 68.26 48.44 7.91 56.85 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C47 of C131

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 45Ltwal{|181|\mn) 0 Lovel(dBuVim)
185 185
113 115
14.47G 1 AGUALE 1 N2
~14.5G 55 5!
Avg 3l — e b e = e T
115 .
1un 1476, 1482 14438, 144, 14500 1un 1476, 148 1488, 144, 14400
Frequency (MHz) Frequency (NHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
B PEC
185 185
1034 1054
113 115
17.7G 104 100
-18G o5 AVGUN GE| o AVG{UN)_GF|
Avg M”“‘WMM-’“““MMW i ™| i e T T e R By
115 fn
11700 T80, 1780 17880, 11940, 14000 11700 11780, 17810, 17860, 17940, 14000
Frequency (MHz) Frequency (MHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL
TEL: 886-3-327-0868 Page Number : C48 of C131

FAX: 886-3-327-0855
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MzdbuV/mdbu/m dB BV dB/m B B B
1 5918.28 67.50 68.20 -0.70 60.57 34.33 0.9 36.38 0.0 300 208 PEAC

Pol. Horizontal Fundamental
yoLevel[dBuVim) 1 Level (dBuV/m)
1 122
1
'm RN PR Y '“
PV s
) LAY MU AR L
00 ﬂ"‘#‘ \ﬂr n ]
% % bt
Peak
1. 1
5013, 6001, 6089 6177, 6265 1 2600, 4600 6400, 8200 10000
Frequency (NHz) Frequency (z)
Site  : B3CHIS-HY Site  : B3CHIS-HY
Condition: PEAK BE(UNTE) 6F 3u SEHA 9120 D 31200-92294 HORTZONTAL Condition: PEAK(UNLE) GE 3n B6KA 5120 D 91200-82254 HORIZONTAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Remark
ModwWmdWfs @ G0 B B B 06 a g B B W B @& B B a lg
1 5919.60 77.91 88.26 -10.29 70.99 34.32 8.98 36.38 0.6 300 208 PEAK 1 6265.00 108.72 ----ox -oeeo- 101,20 3447 9.4 3619 .00 300 208 PEAK
yoLevel[dBuVim) 1 Level (dBuV/m)
' '1‘]
1050 1050/ 1
. A N M
R L J
700 LN AWA 0, _ _ . ANGIUNI_BE}
Iy (kAR AT AN
N
Avg
1. 1
5013, 6001, 6089 6177, 6265 f 280, 4600, 6400, 00, 10000
Freguency (W) Frequency (W)
Site  : B3CHIS-HY Site  : B3CHIS-HY
Condition: AUG BE(UNTE) GE 3n B5HA 9120 D 91200-82204 HORIZONTAL Condition: AVG(INIE) GE 3n EBHA 3120 D 91200-92284 HORTZONTAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Remark

MzdBuV/mdBuV/m dB B/ dB/m 0B dB 0B cm deg

1 6265.00 99.20 -----s eneee 9143 3466 9.17 3616 0.00 300 208 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
yoLevel[dBuVim) 1 Level (dBuV/m)
1 122
1
1050 MWN 10!
815 Il PEAKIUNI_6E|
LA U]
A
100 Yy V ImA 10
" T
bt
% , M
Peak
1. 1
5013, 6001, 6089 6177, 6265 1 2600, 4600 6400, 8200 10000
Freguency (W) Frequency (W)
Site  : B3CHIS-HY Site  : B3CHIS-HY
Condition: PEAK BE(UNLE) 6E 3u SEKA 9120 D 31200-02294 VERTICAL Condition: PEAK(UNLE) 6E 3n BGKA 3120 D 91200-82284 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Remark
ModwWmdWfs @ G0 B B B 06 a g B B W B @& B B a lg
1 5920.48 76.43 88.20 -11.72 €9.56 34.32 8.9 6.3 0.8 355 R 1 6265.00 106,31 ----oc --eeo- 98.97 3437 9.0 36.23 0.0 385 92PN
yoLevel[dBuVim) 1 Level (dBuV/m)
1 122
1050 1050/ 1
AVATAYAVAYAYATA ]
W, ’_\F v o
Ion ™ AVA WT — — — w
Y 1T I
j R
—
30 ki
AVg M‘_,_.m——"'_
1. 1
5013, 6001, 6089 6177, 6265 f 280, 4600, 6400, 00, 10000
Frequency (NHz) Frequency (Miz)
Site  : B3CHIS-HY Site  : B3CHIS-HY
Condition: AVG BE(UNTT) GE 3n B8HA 9120 D 91200-62204 VERTICAL Condition: AVG(INLL) GE 3n E8HA 9120 D 91200-82204 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol dfy 8 G0 B B B B a g B B B W B & B B o g
1 5921.36 66.59 6€8.20 -1.61 59.68 34.31 8.9 36.38 0.8 355 @ 1 6265.00 96,37 ---oe ceeeee §9.03 3437 9.0 36.23 0.0 355 02 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLﬁ'vel(dBu\lnn] 1 Level (dBuVim)
1225 1225
1050 105
10
85 L
U LT L I i T T ] ol
74 i)
525 Lﬂ —| MJ ﬁu A “"l{ﬁ y —| J u A urﬂ{ﬁ
W‘ﬂ 5 e N
e e
154 4 F— ¥ . ‘ﬂ.@ . o st sl S
Peak 175
11!
Avg
7200 13760. 20320. 33840, 40000
Frequency (We) 7200 13760, 0300, 26880 33440, 40000
Frequency (MHz)
Site  : @3CHIS-HY .
Condition: PEAK(UNTI) 6E In BBHASL70 1224 240624 HORTZONTAL site o D3CHIS-HY
Condition: PEAK(UNLI) 6E In BBHA9170_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos L
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg
1 728.00 57.69 74.60 -16.31 69.65 36.98 9.93 59.74 .95 285 124 Peak Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1722800 47.78 54.80 -6.22 59.74 36.90 9.93 59.74 .95 285 124 Average 1 72248 56.10 74.80 -17.9 68.06 36.90 9.92 59.73 .95 260 316 Pesk
3 12530.00 47.28 74.60 -26.72 S1.B8 39.33 13.12 S7.76 @71 .- -- PEAK 2 722248 48.31 5480 -5.69 60.27 36.90 9.92 59.73 .95 268 316 Average
4 18795.00 3759 74.00 -36.41 58.73 382 6.04 55.46 -9.54  -- - PEAK 3 10530.00 47.39 74.80 -26.61 5199 3.33 13.12 57.76 @71 - - PENK
5 2063550 42.45 74.80 -31.55 6299 37.80 6.4 54.95 -9.58  -- - Peak 4 18795.08 37.51 74.00 -36.49 SB.65 3782 6.4 55.45 -9.54 - - PEAK
6 30940.00 53.28 §8.20 -34.92 70.52 40.44 7.91 56.05 -9.58  -- - Peak 5 30940.00 50.73 88.20 -37.42 68.02 40.44 7.91 56.05 -9.54 - - Pesk
TEL: 886-3-327-0868 Page Number : C51 of C131

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{nmnn] 14“Lmucmn\nm)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg Bl e = S pill e — o e~
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
mmei{nmnn) 14“Lmucmn\nm)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
Avg JMMWMMMWWW” e i e R I T U I e B
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
4o LEVEl (dBuVim) Level (dBuVim)
1225 1225
1050 105
4.5 4.5
I 1 I whole I ] | I whoe
700 0.0
LT T 1 b ) A A I e
525 5 52! &
W*wﬁ * Wﬂﬂ
f PR P oy
. ity Wy . 6, g, i
Peak 175 17
AVg 7200 13760. 320. 33440, 40000 7200 13760. 320, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 6F Im BBHAG178 1224 248624 HORIZONTAL Condition: PEAK(UNIT) 6F Im BBHAJ178_1224 240624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Facter Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB  dB  dB o deg MHz dBuv/m dBuv/m  dB dBuwv dB/m dB dB  dB  m  deg
1 723929 51.12 83.20 -37.83 62.85 36.96 9.94 59.75 1.18 288 198 Peak 1 7247.68 51.49 88.20 -36.71 63.22 36,92 9.95 59.76 118 295 185 Peak
2 7239.28 48,95 68.20 -19.25 60.68 36.90 9.94 59.75 L.18 288 190 Average 2 7247.60 50.01 68.20 -18.19 61.74 36,98 9.95 59.76 1.18 295 185 Average
3 7289.69 58.66 74.60 -15.34 70.30 36.08 9.99 50.31 1.19 206 199 Peak 3 7300.88 59.41 74.69 -14.50 71.14 36.99 10.89 59.82 1.19 244 285 Peak
4 7289.68 51.42 54.60 -2.58 63.15 36.96 9.99 59.81 1.19 296 198 Average 4 7300.88 51.3@ 54.60 -2.70 63.63 36.99 10.80 59.82 1.19 244 285 Average
5 13170.08 47.95 88.20 -48.25 51.76 39.70 13.46 57.86 @.89 - -- PEAK 5 13179.60 47.96 88.20 -48.24 51.77 39.78 13.46 57.86 0.89 - -- PEAK
6 19755.08 38.88 74.80 -35.92 59.13 37.42 6.12 55.85 -9.54 - -- PEAK 6 19755.80 37.76 74.80 -36.24 58.81 37.42 6.12 55.85 -9.54 - -- PEAK
7 30940.08 53.36 85.20 -34.84 70.68 40.44 7.91 56.85 -9.54 - -- Peak 7 30940.08 58.80 88.20 -37.40 68.64 40.44 7.91 56.85 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C53 of C131
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Pol. Horizontal Vertical
meel{nmnn] 14“Lmucmn\nm)
105 105
#15 i3
14.47G 1 AGUALE 1 N2
~14.5G 528 7k
Avg e et Bl R
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
mmei{nmnn) 14“Lmucmn\nm)
105 105
1050 1050
#15 i3
17.7G 100 100
AVGUM) BF AVG{UN)_BF|
~18G 528 L 7k L
AVg JMMMMWMWMM ey "’EN T S — MMMMM =
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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19

Mode Band Edge

U-NII-5_6.425-6.525_802.11be EHT320_CH191_Full RU_6905MHz

ANT 442
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105
1
1050 1050 ﬂm
s PEAK BE(UNI)_6 s PEAKINI.§¢

| W T
i WM 00
525 525
B0 30
Peak
115 115
6905 6973, 04, 109, . TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 721372 79.48 88.28 -B.71 66.93 36.99 9.91 36.26 0.8 208 121 PEAK 1 6905.08 187.26 ------ ------ 97.77 35,98 9.72 36,21 @.68 208 121 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 ]
i75 15
00 AVG_BE(UNI)_6E 700 AVGINI_GE
350 30
Avg
115 115
6905 6973, 04, 109, . TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 7138.24 65.86 68.20 -2.34 55.63 36.63 9.84 36.24 0.08 208 121 AVERAGE 1 6995.08 97.18 ------ ------ 87.76 35.85 9.69 36.28 @.88 208 121 AVERAGE
TEL: 886-3-327-0868 Page Number : C55 of C131
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Mode Band Edge

U-NII-5_6.425-6.525_802.11be EHT320_CH191_Full RU_6905MHz

ANT 4+2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050 m
PEAK_BE(UNI)_6E PEAK(UNID_GE
y - "I )]
1
00 WW 700
525 525
B0 30
Peak
115 115
6905 6973, 04, 109, . TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 721338 76.87 88.28 -11.33 66.32 36.99 9.91 36.26 0.08 308 276 PEAK 1 605,08 188.33 ------ ------ 99.84 35.86 9.59 36.16 @.88 3@ 276 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 AVG_BE(UNI)_6E 700 AVG{NI_GE
f
M- L W T
525 528
350 30
Avg
115 115
6905 6973, 04, 109, . TH5 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 71668 63.99 68.28 -4.21 53.54 36.56 9.83 36.24 0.08 308 276 AVERAGE 1 G905.08 93.08 ------ ------ 83.75 35.80 9.63 36.18 @.88 3@ 276 AVERAGE
TEL: 886-3-327-0868 Page Number : C56 of C131
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Pol. Horizontal Vertical
. Lovel(4BuVim) Level 1BV}
1225 1225
105.0, 105.
15 s
UU“ H | U \_J UJ U Pd{(“"‘{ﬂ H”“ H | U J LH U PElr((lINILGE
700 .
ﬂ —I ’_LH Bu '\yﬁ““{ﬁ —| J u A HHI{ 33
52.5) " .% 525 =
B a A Y
0l . W e . "1 § i i gt/
15
Peak 11
1200 13760. 320. 33440 40000
Avg Frequency (MH) 7200 13760, 320, 3440, 40000
Frequency (MHz)
Site + @3CHIS-HY .
Condition: PEAK(UNTT)_6F 3n B8HA 9126 D 9126D-02294 HORTZONTAL Site ¢ B3CHIS-HY
- - Condition: PEAK(UNIT) 6F 3m BBHA 9120 D_912D-82294 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Renark Luflt X Read  Ant Cable Preamp  Auc APos TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
MHz dBuV/m dBuV/m B dBuV dB/m 4B B dB o deg -
172200 60.63 8820 -27.57 7037 3690 9.94 59.76 113 289 194 Pesk MHz dBuV/n dBuv/n  dB  dEwV dg/m  dE dB B cr deg
1 7242.00 54.11 68.20 -14.89 65.85 36.90 9.94 59.76 1.18 289 194 Average 1 7233.6@ 59.35 88.20 -28.35 71,59 36.98 9.93 59.75 L.18 295 185 Peak
3 7205.28 61.40 74.00 -12.60 73.13 36.90 10.00 59.82 1.19 205 191 Peak 2 7233.60 54.64 68.20 -13.56 66.33 3698 9.93 59.75 1.18 295 185 Average
4 729520 51.46 54.68 -2.54 63.19 36.98 10.8@ 59.82 1.19 295 191 Average 3 7303.60 50.82 74.0 -14.13 71.57 36.89 10.08 59.83 1.19 244 285 Pesk
5 13810.00 48.20 88.20 -40.80 51.22 39.92 14.01 58.01 1.06 - -~ PEAK 4 7383.6@ 52.37 54.68 -1.63 64,12 36.89 10.00 59.83 1.19 244 1285 Average
6 20635.59 44.16 74.60 -29.34 64.61 37.80 6.24 54.95 -9.54 - -- Peak 5 13818.08 43.42 88.20 -39.78 51.44 39.92 14.81 53.81 1.66 - -- PEAK
7 20715.00 46.12 74.00 -27.83 66.42 37.96 6.21 54.91 -9.54 150 244 PEA( 6 20715.88 39.75 74.80 -34.25 60.83 37.96 6.21 54.91 -9.54 - -~ PEAK
3 30940.80 53.85 88.20 -35.15 70.29 40.44 7.91 56.85 -9.54 - -- Peak 7 30940.00 50.49 88.20 -37.71 67.73 40.44 7.91 56.05 -9.54 - - Peak
TEL: 886-3-327-0868 Page Number : C57 of C131
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Pol. Horizontal Vertical
1 4=’Ltwﬁl{llBil\mn] 0 Lovel(dBuVim)
185 185
113 115
14.47G 1 AGUALE 1 N2
~14.5G 7 B!
Avg i T T T T Bl R— T I
115 .
1un 1476, 1482 14438, 144, 14500 1un 1476, 148 1480, 144, 14400
Frequency (HHz) Frequency (NHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) 6F 3n BRHA 9120 0 91200-02034 HORZZONTAL Condition: AVG(UNTE) 6F 3n B2HA 9129 0 91200-02034 VERTICAL
B PEC
185 185
1034 1054
113 115
17.7G 104 100
-18G o5 AVGUN GE| o AVG{UN)_GF|
Avg MMMMWWMMWMM W T B Ty
115 fn
11700 T80, 1780 17880, 11940, 14000 11700 11780, 17810, 17860, 17940, 14000
Frequency (MHz) Frequency (MHz)
Site: O3CHIS-HY Site: O3CHIS-HY
Condition: AVG(UNTI) GE 3n BRHA 9129 0 91200-82034 HORTZONTAL Condition: AVG(UNTE) GF 3n B2HA 9129 0 91200-02234 VERTICAL
TEL: 886-3-327-0868 Page Number : C58 of C131
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Pol. Horizontal Vertical
Level (dBuVim) goLvel(6Buvm)
‘ 0P
| H
‘ |
— | Jﬁ 5
- 2 s o
| | | Loyl - o
\ M\n i A, et
V|| e W A
QP/ , ’
Peak 3 m, m 12 1000 3 . 48, 12, 05, 1000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIS-HY Site  : O3CHIS-HY
Condition: (P 3n CBL 61110 & GASOBNIDBIN-06 41912485 HORIZONTAL Condition: (P 3n CBL 61110 & GABOBNIDAIN-06_41912485 VERTICAL
Linit Read  Ant Cable Preasp Aux APos TPos Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T M:BWadWe B b o B B B o dg T MWW @ dw d/n &8 B B deg
1 30.00 2.20 40.00-10.80 36.16 24.64 0.7 3239 0.89 -- Peak 15231 36.95 40.00 -3.05 548 1359 0.89 3246 005 18 78 QP
2 205.57 32.12 43.50 -11.38 47.56 15.02 1.7 32.33 0.2 -- Peak 2 188.11 36.11 43.50 -7.39 51.9 14.75 1.63 32.39 0.16 - -- Peak
3 A7.21 23.53 46.00 -22.47 38.96 14.98 175 32.39 0.3 - Peak 3 29.15 24.97 46.00 -21.03 40.26 15.12 175 32.39 0.23 -~ Peak
4 515.00 23.49 46.00 -22,51 29.16 23.81 2.67 32.40 0.25 -~ Peak 4 500.45 25.08 46.00 -20.92 30.99 23.57 2.64 32.33 0.26 Peak
5 72161 36.32 46.00 -9.68 38.95 26.37 3.12 32.28 0.16 -- Peak 5 718.70 38.68 46.00 -7.32 41.47 26,20 3.12 2.8 .17 -- Peak
6 902.03 33.03 46.00 -12.97 32.40 28.39 3.48 31.4 0.20 - Peak 6 903.00 32.26 46.00 -13.74 31.57 28.43 3.48 31.43 0.2 -~ Peak
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
34
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_Full RU_5955MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
y a0
i ! il
525 525
ol A bt
B0 B0
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 592432 69.47 88.20 -18.73 6156 34.30 8.99 36.38 0.08 208 346 PEAK 1 5955.88 11223 ----mn ---ee 165.49 3421 9.81 3630 .80 200 346 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
150 150 1
i75 15
100 4 VG5
1 L W T
525 528
350 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592406 58.88 68.20 -9.32 S5L.97 34.30 8.99 36.38 0.8 208 346 AVERAGE 1 5055.08 183.32 ------ ----m- 96.48 3420 9.83 3639 0.8 208 345 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504F

34
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_Full RU_5955MHz
ANT 4
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
PEAK(UNI)_6E
875 15 1
| W T
00 00
515 525 ST S—
B0 30
Peak
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE(UNLT)_6E 3n BBHA 9120 D 9126D-2294 VERTICAL Condition: PEAK(UNIT) 6E 3 BEHA 9120 D_91200-02294 VERTICAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 592258 75.98 88.20 -12.30 66.99 34.31 8.98 36.38 @.0@ 314 295 PEAK 1 5055.88 115.69 ----mn ---ome 163.86 3420 0.82 3630 @.8e 314 295 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
100 i VG5
350 30
Avg
115 115
5025 541, 577, 5903, 5829, 5958 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3nm BEHA 9120 D_91200-02294 VERTICAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 VERTICAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 592458 6446 68.20 -3.74 57.55 3430 8.99 36.38 0.8 314 295 AVERAGE 1 5955.00 187.38 ------ ------ 100.54 3420 9.83 36.39 0.8 314 295 AVERAGE
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samanas. FCC RADIO TEST REPORT

Report No. : FR480504F
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH233_Full RU_7115MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
PEAK_BE(UNI_6E
i T 0
na 00
525 T RSy W e P Iy PN o ¥ S A 5251
30 30
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHIS-HY .
Condition: PEAK_BE(UNII) GE 3n BEHA 3120 D 91260-62234 HORTZONTAL Site+ E3CHISHY
« RBi: 1080, 6eBkHz VEW:3000,20kH SHTsAute Condition: PEAK(UNII) 6F 3n S6HA 9129 D 91290-E1284 HORTZONTAL
: RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1712500 7425 88.20 -13.95 o411 3635 9.83 36.24 0.0 208 219 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
171605 77.59 88.20 -10.61 67.44 36.56 9.83 36.24 0.00 200 219 PEAK 1 --- B7.94 36,55 9.83 36.4 @.88 208 219 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050
1
B s
100 AVG_BE(UNI)_6E 00 AVG(UNI)_6
5251 SE‘SJM u.H‘ U | \_H_‘ U
et by i a
30 0
Avg
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHIS-HY .
Condition: AVG BE(UNTT) 6F 3n BEHA 9120 D 91260-82294 HORTZONTAL Site+ E3CHLSHY
© RBi: 1080, 000kHz VEN: 3000, B0KHT. SHTsAute Condition: AV(UNTT)_GE 3n BSHA 9120 D 9126D-02204 HORTZONTAL
: RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1712500 64,89 68.20 -3.31 3475 3635 9.83 36.24 Q.00 208 219 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg

1 71605 60.68 68.20 -7.57 50.53 36.56 9.83 36.24 0.08 200 219 AVERAGE

1 7115.08 8358 ------ ------ 78.40 3652 9.82 36,4 0.60

08 219 AVERAGE
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
35
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT20_CH233_Full RU_7115MHz
ANT 4
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
PEAK_BE(UNI_6E PEAK(UNI)_6
iR M0 T
g 00
52‘5 by I7AY iif, ¥y ) 52‘5
30 30
Peak
115 115
ms LB 167, 193, 2. Todh
Frequency (MHz) 1000 240 3480, 4720, 5960, 1200
Frequency (MHz)
Site + B3CHIS-HY .
Condition: PEAK_BE(UNII) 6E 3n BHA 3120 D 3120002234 VERTICAL Site+ E3CHISHY
« RBi: 1080, 6eBkHz VEW:3000,20kH SHTsAute Condition: PERK(UNII) 6F In BBHA 9129 D SL200-E1234 VERTICAL
: RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 712514 76,92 88.20 -11.28 66.78 36,35 9.83 36.24 0.0 308 293 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
171605 78.29 88.20 -9.91 68.14 3656 9.83 36.24 0.00 308 203 PEAK 1 --- 9137 36.44 9.81 36,13 .88 308 293 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050
1
B7.5] 875
100 AVG_BE(UNI)_6E 00 AVG(UNI)_6!
5251 SE‘SJM u.H‘ U | \_H_‘ U
30 0
Avg
115 115
ms 41, 167, 193, 2. Todh
Frequency (MHz) 1000 240, o, 4720, 5960, 720
Frequency (MHz)
Site + B3CHIS-HY .
Condition: AVG BE(UNIT) 6F 3n BEHA 9120 D 91260-82294 VERTICAL Site+ E3CHLSHY
© RBi: 1080, 000kHz VEN: 3000, B0KHT. SHTsAute Condition: AVS(UNTT)_GE 3n BEHA 9120 D 9120D-02204 VERTICAL
: RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dF o deg
1 712501 67.63 68.20 -0.57 97.49 3635 9.83 36.24 0.0 308 293 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
171605 63.99 68.20 -4.21 53.34 3656 9.83 36.24 0.08 300 203 AVERAGE 1 711508 9198 ----mn -ooee 81.88 3652 9.82 36.24 @.80 308 293 AVERAGE
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480504F
36
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_Full RU_5965MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAK(UNI)_6E
875 15 1
00 00
525 525
B0 B0
Peak
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE(UNLT)_6E 3n BEHA 9120 D 9126D-2294 HORTZONTAL Condition: PEAK(UNIT)_6E 3 BEHA 9120 D_91200-02294 HORTZONTAL
: RB:1080.080kHz VBi:3000.008kHZ SHT:Auto : RBi:1080.080kHz VEN:3000.008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 592412 73.04 88.20 -15.16 66.13 34.30 8.99 36.38 @.08 301 312 PEAC 1 596508 112,46 ------ ------ 165.62 3426 9.83 3630 @.8e 301 312 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
100 i VG5
1 L W T
525 528
350 mLLs 30
Avg
115 115
5025 5883, 5881, 5909, 593, 5965 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNIT)_6E 3m BEHA 912 D_91200-02294 HORTZONTAL Condition: AVG(UNLT)_6E 3n BBHA 9120 D 9126D-92294 HORTZONTAL
: RE:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VE\:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 502146 6145 68.28 -6.75 54,54 3431 8.98 36.38 0.08 301 312 AVERAGE 1 5965.08 182.08 ------ ------ 95.15 3420 9.84 3630 0.8 301 312 AVERAGE
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